


FRAME ASSEMBLY
ZMEASF PART CATELAG
FE SNEHHRE Part NJ Description b Quantity 150S-8B  150S-2
1 511000-129 FRAME JOINT ASSY 1
2 512100-062 BUMPER 1
3 523100-023 FORK ASSY 1 X
523100-030 FORK ASSY X
4 501300-004 FRONT SHOCK ABSORBER 1
5 507400-016 LEFT-DOWN SWING ARM 1
6 507600-016 RIGHT-DOWN SWING ARM 1
7 507300-016 LEFT-UP SWING ARM 1
8 507500-016 RIGHT-UP SWING ARM 1
9 804004-004 FRONT FENDER SUPPORT 1
10 536003-002 LEFT PEDAL 1
11 536004-002 RIGHT PEDAL 1
12 537101-002 LEFT FOOTREST SUPPORT 1
13 537201-002 RIGHT FOOTREST SUPPORT 1
14 430400-016 REAR BRAKE PEDAL 1
15 537200-001 RIGHT FOOTREST 1
16 536200-001 LEFT FOOTREST 1
17 540300-032 REAR SHOCK ABSORBER 1
18 511100-031 FRAME REAR 1
19 332000-003 REAR LAMP 1 X
20 536001-001 FOOT REST 1
21 523200-001 CHAIN ADJUSTOR 2
22 306100-001 REFLECYOR REAR 2
23 GB5787-86 BOLT M10x45 1
24 804004-001 FENDER SUPPORT 1
25 GB6187-86 NUT M6 16
26 GB5787-86 BOLT M8x25 2
27 GB5787-86 BOLT M8x16 4
28 GB5787-86 BOLT M8x12 2
29 GB6187-86 BOLT M8x12 2
30 GB5787-86 BOLT M8x12 2
31 GB5787-86 BOLT M8x12 2
32 GB6187-86 NUT M6 1
33 GB5787-86 BOLT M8x25 4
34 GB5787-86 BOLT M8x25 2
35 GB5787-86 BOLT M8x25 4
36 GB6187-86 NUT M10 1
37 GB5787-86 BOLT M8x20 4
38 GB5787-86 BOLT M8x16 4
39 GB5787-86 BOLT M8x25 2
40 804004-001 FENDER SUPPORT 1
41 430001-003 REAR BRAKE RESET SPRING 1
42 430002-001 REAR BRAKE SWITCH SPRING 1







ENGINE &WIRING ASSEMBLY

ZIMHEEFR  PART CATELAG
F%& SIN EHHARST Part No. Description & Quantity
1 110000-014 MOTOR ASSY 1
2 161000-004 CARBURETOR 1
3 171000-007 AIR FILTER 1
4 181000-042 MUFFLER 1
5 231000-007 CHAIN 1
6 307000-039 MAIN CABLE COMP 1
7 303100-004 BATTERY 1
8 303100-004 ELECTROLYTE 1
9 180200-002 MUFFLER PROTECT 1
10 100015-002 EXPORT KICKSTAND 1
11 405100-011 SPROCKET WHEEL 1
12 181000-010 MUFFLER CLIP 1
13 902005-007 AXES SHEATH
14 AXES SHEATH
15 902005-006 AXES SHEATH
16 302000-002 REGULATOR 1
17 304000-003 IGNITION COIL 1
18 301000-002 STARTING RELAY 1
19 305000-007 IGNITION 1
360100-001 IGNITION
20 161000-004 FUEL TUBE 1
21 802000-003 FUEL SWITCH 1
22 GB5787-86 BOLT M6x12 1
23 GB5787-86 BOLT M6x12 2
24 GB5787-86 BOLT M8x65 1
25 GB5787-86 BOLT M6x35 1
26 GB5787-86 BOLT M&x30 1
27 902005-004 AXES SHEATH 1
28 902005-005 AXES SHEATH 1
29 GB5787-86 BOLT M6x20 2
30 GB5787-86 BOLT M6x20 2
31 902001-013 HEXANGULAR AXLE 10*180 1
32 GB5787-86 BOLT M6x%16 1
33 GB5787-86 BOLT M6x16 1
34 GB6187-86 NUT M8 1
35 GB5787-86 BOLT MS8x20 1
36 GB5787-86 BOLT M8x40 1







COVERING FARTS ASSEMBLY

BHHBEFE PART CATELAG

F& SIN EHBHAS Part No. Description B Quantity

1 804100-001 FRONT FENDER 1
2 805100-001 REAR FENDER 1
3 801000-004 FUEL TANK ASSY 1
4 701000-002 SEAT CUSHION 1
5 807100-001 FRONT FENDER 1
6 800600-006 MIDDLE PLATE 1
7 360100-001 IGNITION SWITCH 1
8 171200-001 AIR FILTER COVER 1
9 800300-001 FUEL TANK COVER 1
10 306400-001 REFLECTOR 1
11 171300-001 AIR FILTER CAP CLIP 4
12 GB5787-86 BOLT M6x%20 7
13 GB96 PLAT WASHER 6 7
14 GB5787-86 PLAT WASHER 6 7
15 GB5787-86 BOLT M6x20 3
16 GB96 PLAT WASHER 3
17 GB5787-86 BOLT M6x60 1
18 801000-004 PLATE 2
19 GB6187-86 NUT M6 1
20 CLIP NUT 6 6
21 GB9074.14 BOLT M6x30 1
22 GB96 PLAT WASHER 6 1
23 GB&8&45 BOLT ST4.2x16 2
24 GB96 PLAT WASHER 6 2
25 HE L.HANDLEBAR COVER 1
26 R.HANDLEBAR COVER 1







REAR WHEEL ASSEMBLY

BHR4EEFE PART CATELAG

F& SIN| FHHERSE Part No. Description 7 Quantity 150S-8B| 150S-2
1 243000-072 REAR BRIDGE ASSY 1 X
243000-013 CSAPAGYHAZ X
2 400100-011 REAR TYRE 2
3 401200-010 REAR TYRE RING 2
4 442000-002 DISC BRAKE PROTECT COVER 1
5 904206-001 DUSTPROOF RUBBER BOOT 2
6 243100-001 PROTECTING FRAME OF REAR BRIDGE 1 X
243100-011 PROTECTING FRAME OF REAR BRIDGE 1 X
7 GB5787-86 BOLT M10x20 8
8 GB5787-86 BOLT MS8x16 4
9 A6002 fékbetét 1
10 ATV-17W-150-06-14 hats6 féknyereg 1
11 442003-005 hatso fékcso (180cm) 1







Rear Wheel axle assy

F5 EHHERS BE
Ref . No PartNo. ZEHLZ TR Description Quantity
1 R rear wheel axle 1
2 FFO4H3.2%50 cotter pin 3.2%50 2
3 EEA ZEIESEMI2 [clamp nut, connecting plate 2
4 BREFER washer, rear hub 2
5 RRSEEE rear wheel connecting plate assy 2
6 PA: £ Spline gaskets 1
7 IRBMS nut M8 10
8 R 4018 rear sprocket 1
9 HRH Sprocket wheel 1
10 $RHEMB*25 bolt M8*25 10
11 ARz rear brake disc |
12 EHzETEE cover spline of rear brake |
13 BT IEEM26*1 |adjusting cover M26*1 1
14 ERWE spacer 1







FRONT WHEEL ASSEMBLY

BOHEEFR PART CATELAG

F8 SIN  EE4ERS Part Ng Description % & Quantity
1 400100-004 FRONT TYRE 2
2 401200-004 FRONT TYRE RING 2
3 505000-014 RIGHT STEERING PARTS 1
4 505000-015 LEFT STEERING PARTS 1
5 430500-020 STEERING TIED-ROD COMP 2
6 904206-001 DUSTPROOF RUBBER BOOT 2

904206-002 DUSTPROOF RUBBER BOOT 2
7 426000-004 FRONT-RIGHT BRAKE 1
8 425000-004 FRONT-LEFT BRAKE 1
9 423100-004 FRONT BRAKE DRUM 1
10 423100-004 FRONT BRAKE DRUM 1
11 GB6187-86 NUT MI10 8
12 GB9100 PIN COTTER 2.5%30 2
13 GB6181 NUT M14 2
14 904229-001 PLAT WASHER 2
15 GB6181 NUT MI10 4
16 GB/T1972-1992 |SPRING WASHER 10 4
17 904229-001 PLAT WASHER 4
18 GB9101 PIN COTTER 2x20 4
19 442002-004 fekkozpont 1
20 442005-007 féklampa kapcsold 1







FRONT FORK ASSEMBLY

BREEF PART CATELAG

F5 SIN BEHAE Part No. [Description W& Quantitf ALL S8 S2
1 503300-038 STEERING STEM 1 X
2 600001-001 HANDLEBAR 1
3 503306-002 WIRE CLIP OF STEERING STEM 1
4 372200-001 RIGHT HANDLE COMP 1
5 600100-001 HANDLEBAR GLUE 2
6 503200-003 HELEE,HANDLE UNDER 1
7 503002-001 PROHIBITOR 1
8 607000-013 CABLE,THROTTLE 1 X
9 605000-004 FRONT BRAKE CABLE 1
430600-008 REAR BRAKE CABLE X
10 606000-004 CLUTCH CABLE 1
11 371100-007 LEFT HANDLEBAR SWITCH 1
12 503002-001 STEERING STEM CLIP WASHER 1
13 GB5787-86 BOLT M8x55 4
14 503001-002 STEERING BAR CLIP 1
15 GB5782 BOLT M8x60x1.25 2
16 GB6181 NUT MI10 1
17 904229-001 PLAT WASHER 1
18 GB9100 PIN COTTER 2.5x30 1




	FRAME ASSEMBLY(1)
	ENGINE & WIRING ASSEMBLY(2)
	COVERING FARTS ASSEMBLY(3)
	REAR WHEEL ASSEMBLY(4)
	REAR WHEEL AXLE (7)
	FRONT WHEEL ASSEMBLY(5)
	FRONT FORK ASSEMBLY(6)



